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Jiangsu Sabron Petrochemical Co.,Ltd
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Commissioned Sample Delivery Test
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Statement
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This report is invalid without company’s special seal for testing on assigned page and cross pages.
PRSP R IR INEED W E

This report is invalid without authorized person’s signature.
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This report is invalid where any unauthorized modification indicated.
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Don’t copy this report in partial (except full copy) without any official approval in written by our company.
This report is invalid without re-stamping the special seal for testing in copying report.
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BB T A AR R EOE « Intertek 30 T 1 ) i 40 SR HERL EREATH AR, AN RUASHR 5 5 1R i s 55 AR S A7
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Any holder of this document is advised that this report is for the exclusive use of Intertek's Customer and

is provided pursuant to the agreement between Intertek and its Customer. Intertek's responsibility and
liability are limited to the terms and conditions of the agreement. This report was made with due care
within the limitation of a defined scope of work and on the basis of information, materials and instructions
received from the Customer or its nominated third parties. Intertek is under no obligation to refer to or
report upon any facts or circumstances which are outside the specific instructions received and accepts
no responsibility to any parties whatsoever, following the issue of the report, for any matters arising
outside the agreed scope of the works. The tests results are not intended to be a recommendation for any
particular course of action. Customer is responsible for acting as it sees fit on the basis of such results.
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The testing results are only valid for the sample tested. Without consent of the testing organization, the
clients shall not be unauthorized use of test result for improper propaganda.
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The statements of conformity reported have considered the decision rule agreed, namely that Intertek have
taken account of measurement uncertainty as calculated by Intertek, and applied according to ILAC-G8/09:2019
(Non-binary acceptance based on guard band w = U) except designation from the customer, regulation or test

specification.
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Product Name RALI(PS) Style & Model GPS525
Y , Fiks ,
Product Catagory Brand
TS g | ZTEARW
/ Commissioned Sample
Task Source Test Type .
Delivery Test
FAT A 4T LIRPET R A A \
ZHL R A7 JIANGSU SABRON PETROCHEMICAL i 15895590654
Applicant Name CO.LTD Telephone

LI IR M T K A T 47 VA2 Tl db st b 18 5

AT P bk
Applicant Address NO.18 NORTH ROAD BEIJING YANGTZE RIVER CHEMICAL INDUSTRIALPARK,
ZHANGJIAGANG, JIANGSU, CHINA
ER VY LIRS e AT PR 22 )
Manufacturer Name JIANGSU SABRON PETROCHEMICAL CO.,LTD
Nage i Al i AN = g == N s = =3 =

Manufacturer Address

NO.18 NORTH ROAD BEIJING YANGTZE RIVER CHEMICAL INDUSTRIALPARK,
ZHANGJIAGANG, JIANGSU, CHINA

FE AR IR

Sample Description

VEEET=)
FEaBE T o0

ST Sample Amount
* BlCH | 2022/7/19
Received Date | Jul/19/2022

W, ‘T[ e T
RS GB 4806.6-2016, GB 31604.3-2016, GB 31604.4-2016, GB 31604.5-2016
Test Standard
5 M i
Specification Standard GB 4806.6-2016
(L AR Y] 20224E7 H20 HE 20224E 7 H 26 H
Test Period Jul.20, 2022 to Jul.26, 2022
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After testing according to the above test standard, the tested j#

o &t iR
Test Conclusion BRHM: 2022447 H 27 H
Issued Date: Jul.27, 2022
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Z: I GB 31604.4-2016 “ & i 22 4 [F 5CbnE B bt He b 8k At ity B I vh 42 A 4 Rl s ™
it (%) P& (%)
1)
ERY) 0.26 1.0

& AR = 0.10(%)

MR WAR 55 fa H 7 B 21

Volatile Organic Matter of Polystyrene

As per GB 31604.4-2016.

Tested Component Result (%) Detection Limit(%) Limit(%)
Q) 0.26 0.1 1.0
Tested Component: See component list in the last section of this report.
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2 EARLIGHARIN

Z: M GB 31604.3-2016 “ & i 4 [H FArUE £ S Hiobr Bl A 5 BEIR TR E Rl e ” . GB 31604.5-
2016 “&r i E b UE & b EAA R IR RS E Rl e 7 F1 GB 31604.4-2016 “ £ i 2 4 [ 5K
FRUE B Sl kL AR B T R R E .

—. KE TR

FERAI: (PRIER . TRR . TAEY.
B TR PRI A . LiEmh . LUiE. L RERETESA.

. BULARRR

iR B £ 11 (%)
(1)
(A)  FHEKEQR00C, 3/hE) 0.02 0.2
(B) #ERW 0.26 1.0
(C) IEC keI 0.52 15
BrE: A 0.10(%)( Tk E)
0.10(%) (% % 1)
0.10(%) (1 CLRe s B
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Polystyrene Resin Test

With reference to GB 31604.3-2016 “National food safety standards- Loss on drying test in resins for food
contact materials and products”, GB 31604.5-2016 “National food safety standards- extract test in resins
for food contact materials and products” and GB 31604.6-2016 “National food safety standards- Ignition
residue test in resins for food contact materials and products”.

I. Sensory Index:
Appearance of sample: Normal color, Odorless, No impurity.
Soak liquid of sample: No obvious coloring coloring, No turbidity, No precipitation, Odorless and No other

sensory deterioration / Other sensory deterioration.

II. Physicochemical Index

Result Detection -
No. | Test Item D Limit Limit
A) I(_ozj,S on drying (100°C, 3 hours) 0.02 0.10 0.2
(B) | Volatile Substances (%) 0.26 0.10 1.0
(C) | n-Hexane extract (%) 0.52 0.10 1.5

Tested Component(s): See component list in the last section of this report.

Picture Of Sample
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Components List:

A PESIER :
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Transparent plastic granules
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End Of Report
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